



To – Miniplast Ein Shemer

Tests for Effectiveness of Closures

Date of report: 19.4.09
Laboratory Number: 18674
Order Number:
Sample description: Cups 120 ml
No. of Samples 4
Date sample received: 14.4.09
Beginning of Test: 14.4.09
End of Test: 16.4.09

1. Test Procedure:

- 1.1. The test was conducted according to DIN EN 14401 (method 1).
- 1.2. Four cups were randomly selected and tested for Effectiveness of Closures.
- 1.3. The cups were filled with 100 ml of dye solution (Toluidine blue 0.05%, Triton X 100 0.5%) after 24-48 hours the cups were detected for leakages.

2. Test Results:

Sample Number	Result
1	Pass (no leakage)
2	Pass (no leakage)
3	Pass (no leakage)
4	Pass (no leakage)

3. Conclusions:

According to the results above, four units passed the test for effectiveness of closures.

*****End of Test Results*****

 Authorized Signature

 Performed by

ד"ר עילך סומר
 מעבדה מיקרוביולוגית

Remarks:

1. The laboratory operates under organized working procedures which correlate to the international standard ISO/IEC 17025 in those disciplines where accreditation has been granted.
2. The microbiological tests are within the recognition framework of the Ministry of Health as published in the registrations.
3. The results are related only to the tested sample.
4. This document may be referred to in its entirety, and no part may be quoted or copied to other documents.
5. Sampling was provided by and is the sole responsibility of the customer.
6. The Israel Laboratory Accreditation Authority is not responsible for the test results.
7. The valid results are those of the most updated report.

Page 1 of 1